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Pharmacotherapy for dental emergencies during COVID-19
pandemic

ODONTOGENIC PAIN

Does the patient have:

Difficulty breathing/swallowing
Pain on swallowing

Trismus YES
Unable to open eye(s)

Unable to handle oral secretions
Significant facial swelling

Swelling not resolved with antibiotics

NO

v

Does the patient have:

* Gl bleed, GERD, Gl ulcers
Uncontrolled hypertension YES
Renal disease
Bleeding disorder or warfarin
Digoxin
MI < 1 year ago

NO
ibuprofen 400-600mg (OTC 200mg tablets x 2-3) g4h-g6h respectively* acetaminophen 1000mg g6h
Daily maximum: 2400mg Daily maximum: 4000mg

‘ No improvement after 3 days

No improvement

ibuprofen 600mg (OTC 200mg tablets x 3) g6h + acetaminophen after 3 days

1000mg g6h staggered 3 hours apart**
Daily maximum: ibuprofen 2400mg, acetaminophen 4000mg

No improvement after 3 days

ANTIBIOTIC PHARMACOTHERAPY

v

Is the patient allergic to penicillin?
(ex. Rash, difficulty breathing, swelling)

YES

NO

amoxicillin 500mg TID x 7 days clindamycin 300mg QID x 7 days

No improvement after 3 days
No improvement
after 3 days

Consider adding metronidazole 500mg BID for remaining duration of amoxicillin
Absolutely avoid consuming any alcohol when taking metronidazole

No improvement after 3 days

BOOK PATIENT IN EMERGENCY CLINIC

*COVID-19 positive patients are able to take ibuprofen & NSAIDs as per UpToDate review (done March 2319, 2020). However, if patients are reluctant to take
ibuprofen/NSAIDs then recommend acetaminophen instead

**example of staggered doses of ibuprofen and acetaminophen: 6am: ibuprofen 400-600mg; 9am acetaminophen 1000mg; 12pm ibuprofen 400-600mg; 3pm
acetaminophen 1000mg; 6pm: ibuprofen 400-600mg, repeat every 12 hours
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